

UNITED STATES DISTRICT COURT

DISTRICT OF SOUTH DAKOTA

SOUTHERN DIVISION

WILLIAM R. CODY, Individually ) Civ. 80-4039  
and on behalf of all other )  
persons similarly situated, )  
Plaintiff, )  
v. ) MEDICAL PANEL REPORT  
CAROLE HILLARD, President of )  
the Board of Charities and )  
Corrections; FRANK BROST, )  
Vice President; TED SPAULDING, )  
Member; D.A. GEHLHOFF, Member; )  
LYLE SWENSON, Member; JAMES )  
SMITH, Executive Secretary; )  
HERMAN SOLEM, Warden of the )  
South Dakota State Peniten- )  
tiary; sued individually and )  
in their official capacities, )  
Defendants. )

Defendants, by and through their counsel, Roger A. Tellinghuisen, Attorney General, and Mark Smith, Assistant Attorney General, submit the following Medical Panel Report.

Dated this 18th day of April, 1988, at Pierre,  
South Dakota.

ROGER A. TELLINGHUISEN  
ATTORNEY GENERAL

  
\_\_\_\_\_  
Mark Smith  
Assistant Attorney General  
State Capitol  
Pierre, South Dakota 57501-5090  
Telephone: (605) 773-3215

Attorneys for Defendants

Cody v. Hillard



PC-SD-001-015

CODY v. HILLARD  
80-4039

MEDICAL PANEL REPORT

This report records agreements between Ronald Sable, M.D., and James Oakland, M.D., and constitutes the report of the medical panel. Also present at the November 17, 1987, meeting of the panel were Dean Hinders, Clyde Hagen, Allen Bliss, D.D.S., and William Kenfield, M.D.

1. Formulary. The SDSP will adopt the formulary attached to this report.

2. Prohibition on certain types of medications. Although clinical judgments on the use of pain medication obviously take into account individual circumstances such as a history of drug addiction, prisoners are not to be denied adequate pain medication simply because of their status as prisoners. As with members of the community, appropriate pain management under all the clinical circumstances is to be provided. A physician or dentist at the SDSP changing pain medication prescribed by an outside practitioner shall indicate in the medical record the circumstances justifying a medication change. In order to expedite review of the effectiveness of this policy, the staff at the SDSP shall keep separate records of instances in which pain medication by an outside practitioner was changed. In addition, the staff shall keep separate records indicating all occasions in which narcotic medications are used until monitoring of this case ceases.

3. Monitoring of psychotherapeutic medications. The SDSP will adopt the protocol for monitoring psychotropic medications attached to this report. This protocol incorporates the policy used by the V.A. Medical Facility in Sioux Falls. An in-service training session will be held for SDSP medical staff concerning this policy.

4. Staff Issues

A. Dental hygienist program. The SDSP has contracted directly with the instructor to enable the continuation of the cooperative program with the dental hygiene students.

B. Nursing coverage at SDSP. No prisoner requiring 24-hour nursing coverage will be housed in the Health Services Unit. No prisoner needing special medical equipment such as oxygen will be kept in the SDSP. Any prisoner who needs 24-hour vital sign monitoring will be transferred out of the SDSP. A detailed protocol setting forth the circumstances under which a prisoner will be transferred for medical reasons will be developed and submitted to the Court. Orders from outside physicians for patient vital sign monitoring shall be observed. Notwithstanding the above, the SDSP may provide overnight infirmary level care at the Health Services Unit whenever 24-hour nursing coverage is provided.

C. Clinical psychologist. A full-time clinical psychologist was hired on November 23, 1987, through a contract with Sioux Valley Hospital.

5. Dental prostheses. The SDSP will provide prisoners with

protheses. There is no policy against the provision of partial plates or bridges when such prostheses are reasonably necessary to maintain dental health or normal ability to chew. The contract dentists will make all therapeutic decisions concerning dental care of the prisoners, consistent with community standards as required under the partial consent decree. In order to monitor this aspect of care, a separate record will be kept of all prisoners requesting dental prostheses, along with a record of the disposition of the request.

6. Financial constraints on medical and dental care. SDSP will provide all necessary medical, dental and optometrical care at no cost to prisoners. Medical staff will be instructed to refrain from discussing the relative cost of individual treatment or services with prisoners or with non-medical staff. In the past, discussions about the cost of procedures caused some significant confusion and led to the belief that provision of adequate care was influenced by financial considerations.

7. Staff at the Correctional Treatment Unit

A. Counselors. The SDSP has hired two additional correctional counselors at the Unit. These individuals are currently in training and will assume full-time duties in February, 1988.

B. Psychologist. The SDSP has continued recruitment efforts to secure an additional full-time psychologist at the CTU. The intent is to employ the individual with the best possible credentials in this position. As an interim step to

full compliance, the SDSP may employ a suitable candidate with a Master's Degree. In the interim, the SDSP shall attempt to arrange for partial coverage of the position through a contract for hourly services.

C. Nursing coverage. As an interim step toward compliance the SDSP will hire an additional nurse at the CTU as soon as possible, but no later than July 1, 1988. When this position is filled, the CTU will cease any distribution of psychotropic medications by non-medical staff. In the interim, the CTU will make reasonable efforts to obtain nursing services on-call or from other units to perform this function for those occasions when it is currently being performed by non-medical staff. It will report on these efforts to the Court on March 30, 1988, and July 30, 1988. This report will also inform the Court regarding efforts to provide 24-hour nursing coverage, as required by the partial consent decree.

Attachments: Formulary  
Psychotropic Medication Monitoring Policy

## Health Care Unit

Section Number:

5-22

## POLICIES AND PROCEDURES

DRUG FORMULARY

## INDEX

## I. Brand Name

A. Capsules and Tablets	1
B. Combination Drugs (Capsules and Tablets)	7
C. Contact Lens Preparations	10
D. Controlled Substances	10
E. Inhalers (Oral)	11
F. Injectables	11
G. IV Use Only Preparations	13
H. Liquids (Oral)	14
I. Nasal Preparations	15
J. Ophthalmic Preparations	15
1. Ophthalmic Ointments	15
2. Ophthalmic Solutions	15
K. Otic Preparations	16
L. Psychotherapeutic Preparations	17
M. Rectal Preparations	18
N. Topical Preparations	19

## II. Generic Name (Capsules and Tablets)

21

## III. Over-the-Counter Drugs

26

## IV. Therapeutic Use Index

27

A. Central Nervous System Agents	27
1. Analgesics	27
2. Migraine Products	27
3. Anti-Inflammatory - Pneumatic Agents	27
4. Uricosurics	27
5. Anti-emetic and Anti-vertigo Agents	27
6. Psychotherapeutic Agents	28
7. Anti-Convulsants	28
8. Muscle Relaxants	28
9. Anti-Parkinsonism Agents	28
B. Systemic Anti-Infectives	28
1. Antibiotics	29
2. Anti-fungals	29
3. Sulfonamides	29
4. Anti-tuberculosis Drugs	29
5. Amebicides	29
6. Urinary Anti-infectives	29
C. Diuretics and Cardiovasculars	30
1. Diuretics	30

Approved By: *JAMES HEATON*  
JAMES HEATONDate Issued  
1-1-82Date Revised  
2-5-87Reviewed By & Date:  
*Tom Stanski*  
Tom Stanski 2/27/87Page:  
1 of



Department of Corrections  
Stateville Correctional Center

January 1, 1982

DRUG FORMULARY

Health Care Unit

Section Number:

5-22

POLICIES AND PROCEDURES

2.	Cardiac Glycosides	30
3.	Anti-anginal Agents	30
4.	Anti-arrhythmic Agents	30
5.	Peripheral Vasodilators	30
6.	Anti-hypertensive Agents	30
7. Anti-hyperlipidemic Agents		31
D.	Respiratory Drugs	31
1.	Systemic Bronchodilators	31
a.	Sympathomimetics	31
b.	Xanthine Derivatives	31
2.	Respiratory Inhalant Products	31
3.	Anti-histamines	31
4.	Expectorants	31
5.	Respiratory Combinations	31
E.	Gastrointestinal Agents	32
1.	Antacids	32
2.	Anti-cholinergics	32
3.	Histamine (H <sub>2</sub> ) Antagonist	32
4.	Anti-flatulants	32
5.	Smooth Muscle Stimulants	32
6.	Digestive Enzymes	32
7.	Urinary Tract Products	32
8.	Laxatives	33
9.	Anti-diarrheals	33
10.	Emetics	34
F.	Hormones	34
1.	Glucocorticoids	34
2.	Thyroid Agents	34
3.	Oral Hypoglycemics	34
G.	Nutritional Products	34
1.	Vitamins	34
2.	Minerals and Electrolytes (Oral)	34
H.	Blood Modifiers	35
I.	Miscellaneous	35
v.	Limited Use Drugs	35
VI.	Non-Formulary Drugs	36
VII.	Special Forms	37

Approved by: *U. S. S.*  
Umakantha Sanney

Date Issued

1-1-82

Date Revised

2-5-87

Reviewed by & Date:

*T. Stanski*  
Tom Stanski

Page:

2 of

*2/27/87*



Department of Corrections  
Stateville Correctional Center

January 1, 1982

DRUG FORMULARY

Health Care Unit

Section Number:

5-22

POLICIES AND PROCEDURES

The following pages numbered one through thirty seven are the revised Drug Formulary effective 10-15-86.

Approved:

U. Sannesy, MD

3-25-87

Umakantha E. Sannesy, MD  
Acting Medical Director

Date

T. H. Stanski, RPh

3-25-87

Thomas Stanski, RPh, Pharmacy Director

Date

Approved By:	Date Issued	Date Revised	Reviewed By & Date:	Page:
Umakantha Sannesy			<u>C. H. Stanski</u>	of

Brand Name

A. Capsules and Tablets

Accutane 20 mg. Tab (Limited Use)  
Accutane 40 mg. Tab (Limited Use)  
Actifed Tab  
Aldactone 25 mg. Tab  
Alidomet 250 mg. Tab  
Aliu-Caps (Limited Use)  
Aminophylline 100 mg. Tab  
Aminophylline 200 mg. Tab  
Amoxicillin 250 mg. Cap  
Amoxicillin 500 mg. Cap  
Amphojei 10 gr. Tab  
Ampicillin 250 mg. Cap  
Ampicillin 500 mg. Cap  
Anaprox 275 mg. Tab  
Antivert 12.5 mg. Tab  
Antivert 25 mg. Tab  
APAP 500 mg. Cap  
Apresoline 10 mg. Tab  
Apresoline 25 mg. Tab  
Apresoline 50 mg. Tab  
Arlidin 6 mg. Tab  
Arlidin 12 mg. Tab  
Aristocort 4 mg. Tab  
Artane 2 mg. Tab  
Artane 5 mg. Tab  
Ascorbic Acid 500 mg. Tab  
Aspirin 5 gr. Tab  
Aspirin 10 gr. E.C. Red Tab  
Atarax 10 mg. Tab  
Atarax 25 mg. Tab  
Atarax 50 mg. Tab  
Atarax 100 mg. Tab  
Atromid S 500 mg. Cap  
Azulfidine 500 mg. Tab

Bactrim Tabs  
Bactrim DS Tabs  
Benadryl 25 mg. Caps  
Benadryl 50 mg. Caps  
Benemid 500 mg. Tabs  
Bentyl 20 mg. Tabs  
Berocca Tabs  
Brethine 2.5 mg. Tabs  
Brethine 5 mg. Tabs

Cafergot Tabs

Carafate 1 gm. Tabs (Limited Use)  
Calcium Gluconate 15 gr. Tabs  
Cardizem 30 mg. Tabs  
Catapres 0.1 mg. Tabs  
Catapres 0.2 mg. Tabs  
Cecior 250 mg. Tabs (Limited Use)  
Chloromycetin 250 mg. Caps (Limited Use)  
Chlortrimeton 4 mg. Tabs  
Chlortrimeton 8 mg. Tabs  
Chlortrimeton 12 mg. Tabs  
Choledyl 200 mg. Tabs  
Choledyl-S.A. 400 mg. Tabs  
Cleocin 150 mg. Caps  
Clinoril 150 mg. Tabs  
Clinoril 200 mg. Tabs  
Cogentin 0.5 mg. Tabs  
Cogentin 1 mg. Tabs  
Cogentin 2 mg. Tabs  
Colace 100 mg. Caps  
Colchicine 0.6 mg. Tabs  
Combid Spansules  
Compazine 10 mg. Tabs  
Constant 1 200 mg. Tabs  
Constant 2 300 mg. Tabs  
Corgard 40 mg. Tabs (Limited Use)  
Corgard 80 mg. Tabs (Limited Use)  
Coricidin Tabs  
Cough Caimers  
Coumadin 2 mg. Tabs  
Coumadin 2.5 mg. Tabs  
Coumadin 5 mg. Tabs  
Coumadin 7.5 mg. Tabs  
Coumadin 10 mg. Tabs  
  
Decadron 0.5 mg. Tabs  
Decadron 1.5 mg. Tabs  
Decadron 4 mg. Tabs  
Decadron 6 mg. Tabs  
Deltasone Dose Pak 5 mg. Tabs (Limited Use)  
Depakene 250 mg. Caps  
Desyrel 50 mg. Tabs  
Desyrel 100 mg. Tabs  
Diabinese 100 mg. Tabs  
Diabinese 250 mg. Tabs  
Diamox 125 mg. Tabs  
Diamox 250 mg. Tabs  
Diamox Sequels 500 mg. Caps (Limited Use)  
Dilantin 100 mg. Caps  
Dilantin 100 mg. with Phenobarb 1/4 gr. Caps  
Dilantin 100 mg. with Phenobarb 1/2 gr. Caps  
Dimetapp Extentabs

Ditropan 5 mg. Tabs (Limited Use)  
Diuril 250 mg. Tabs  
Dolobid 500 mg. Tabs  
Donnatal Tabs  
Drixoral Tabs  
Ducojax 5 gr. Tabs  
Dyazide Caps  
Dynapen 250 mg. Caps (Limited Use)

Ecotrin 5 gr. Tabs  
Elavil 10 mg. Tabs  
Elavil 25 mg. Tabs  
Elavil 50 mg. Tabs  
Elavil 75 mg. Tabs  
Elavil 100 mg. Tabs  
Elavil 150 mg. Tabs  
Entex LA Tabs  
Erythromycin 250 mg. Tabs  
Erythromycin 500 mg. Tabs

Feidene 20 mg. Caps (Limited Use)  
Feosol Tabs  
Flagyl 250 mg. Tabs  
Folic Acid 1 mg. Tabs

Gaviscon Chewable Tabs  
Geocillin Tabs  
Glucotrol 5 mg. Tabs  
Glucotrol 10 mg. Tabs  
Grisactin 250 mg. Caps

Haldol 0.5 mg. Tabs  
Haldol 1 mg. Tabs  
Haldol 2 mg. Tabs  
Haldol 5 mg. Tabs  
Haldol 10 mg. Tabs  
Haldol 20 mg. Tabs  
Hydrodi 25 mg. Tabs  
Hydrodi 50 mg. Tabs  
Hygrotone 50 mg. Tabs

Imuran 50 mg. Tabs (Limited Use)  
Inderal 10 mg. Tabs  
Inderal 40 mg. Tabs  
Inderal LA 80 mg. Caps  
Inderal LA 120 mg. Caps  
Inderal LA 160 mg. Caps  
Indocin 25 mg. Caps  
INH 300 mg. Tabs  
Isoptin 80 mg. Tabs  
Isordil 10 mg. Oral Tabs

Kaon-CL 6.7 mEq. Tabs

Lanoxin 0.125 mg. Tabs  
Lanoxin 0.25 mg. Tabs  
Lasix 20 mg. Tabs  
Lasix 40 mg. Tabs  
Lasix 80 mg. Tabs  
Librax Caps (Limited Use)  
Lioresal 10 mg. Tabs  
Lithonate 300 mg. Caps  
Loniten 2.5 mg. Tabs (Limited Use)  
Loniten 10 mg. Tabs (Limited Use)  
Lopid 300 mg. Caps (Limited Use)  
Lopressor 50 mg. Tabs  
Lopressor 100 mg. Tabs  
Loxitane 25 mg. Caps  
Loxitane 50 mg. Caps

Macrodantin 50 mg. Caps  
Mandeliamine 1 Gm. Tabs  
Matulane 50 mg. Caps (Limited Use)  
Medrol 4 mg. Tabs - Buik  
Medrol 4 mg. Dosepak  
Meilaril 10 mg. Tabs  
Meilaril 15 mg. Tabs  
Meilaril 25 mg. Tabs  
Meilaril 50 mg. Tabs  
Meilaril 100 mg. Tabs  
Meilaril 200 mg. Tabs  
Mestonin 60 mg. Tabs (Limited Use)  
Mestonin Time Span 180 mg. Tabs (Limited Use)  
Metamucil Pwd. Paks  
Methotrexate 2.5 mg. Tabs (Limited Use)  
Midrin Caps  
Minipress 1 mg. Caps  
Minipress 2 mg. Caps  
Minipress 5 mg. Caps  
Minocin 50 mg. Caps  
Minocin 100 mg. Caps  
Mitrofan Chewable Tabs  
Motrin 400 mg. Tabs  
Myambutol 400 mg. Tabs  
Mycelex 10 mg. Troches (Limited Use)  
Mycostatin 500,000 Units Oral Tabs  
Mylicon 40 mg. Chewable Tabs  
Mylicon 80 mg. Chewable Tabs  
Mysoline 250 mg. Tabs

Naidecon Tabs  
Naproxyn 250 mg. Tabs

Naproxyn 375 mg. Tabs  
Naproxyn 500 mg. Tabs  
Navane 1 mg. Caps  
Navane 2 mg. Caps  
Navane 5 mg. Caps  
Navane 10 mg. Caps  
Navane 20 mg. Caps  
Neomycin Sulfate 0.5 Gm. Tabs (Limited Use)  
Neptazane 50 mg. Tabs (Limited Use)  
Niacin 50 mg. Tabs  
Niacin 100 mg. Tabs  
Nicobid 125 mg. Caps  
Nicobid 250 mg. Caps  
Nitrobid 2.5 mg. Caps  
Nitrobid 6.5 mg. Caps  
Nitrostat 0.4 mg. S.L. Tabs  
Nizoral 200 mg. Tabs (Limited Use)  
Norgesic Forte Tabs (Limited Use)  
Norpace CR 150 mg. Caps (Limited Use)  
Norpramin 25 mg. Tabs  
Norpramin 50 mg. Tabs  
Norpramin 100 mg. Tabs  
  
Orinase 500 mg. Tabs  
Ornade Spansules  
Oscai 500 Tabs (Limited Use)

Pancrease Caps  
Parafon Forte Tabs  
Pavabid 150 mg. Caps  
Pen VK 250 mg. Tabs  
Pen VK 500 mg. Tabs  
Periactin 4 mg. Tabs  
Pericolace Caps  
Persantine 25 mg. Tabs  
Persantine 50 mg. Tabs  
Piaquenil 200 mg. Tabs (Limited Use)  
Potassium Chloride 500 mg. Tabs (6.7 mEq.)  
Prednisone 1 mg. Tabs  
Prednisone 2.5 mg. Tabs  
Prednisone 5 mg. Tabs  
Prednisone 5 mg. Tabs - Dosepak  
Prednisone 10 mg. Tabs  
Prednisone 20 mg. Tabs  
Prednisone 50 mg. Tabs  
Probantnine 15 mg. Tabs  
Procan SR 750 mg. Tabs (Limited Use)  
Procardia 10 mg. Caps  
Prolixin 2.5 mg. Tabs  
Prolixin 5 mg. Tabs

Prolixin 10 mg. Tabs  
Pronestyl 250 mg. Caps  
Propylthiouracil 50 mg. Tabs (Limited Use)  
Prostaphylin 250 mg. Caps  
Prostaphylin 500 mg. Caps  
Pyridium 100 mg. Tabs  
Pyridium 200 mg. Tabs

Quibron Caps  
Quinamm 260 mg. Tabs (Limited Use)  
Quinidine Gluconate 324 mg. Tabs (Limited Use)  
Quinidine Sulfate 200 mg. Tabs (Limited Use)

Reglan Tabs  
Rimactane 300 mg. Caps  
Robaxin 750 mg. Tabs

Seldane 60 mg. Tabs  
Sinemet 25/100 Tabs  
Sinemet 25/250 Tabs  
Steiazine 1 mg. Tabs  
Steiazine 2 mg. Tabs  
Steiazine 5 mg. Tabs  
Steiazine 10 mg. Tabs  
Sudafed 30 mg. Tabs  
Sudafed 60 mg. Tabs  
Synthroid 0.1 mg. Tabs  
Synthroid 0.15 mg. Tabs  
Synthroid 0.3 mg. Tabs

Tagamet 200 mg. Tabs  
Tagamet 300 mg. Tabs  
Tapazole 5 mg. Tabs (Limited Use)  
Tapazole 10 mg. Tabs (Limited Use)  
Tegopen 250 mg. Caps (Limited Use)  
Tegopen 500 mg. Caps (Limited Use)  
Tegretol 200 mg. Tabs  
Telepaque Tabs  
Temaril 2.5 mg. Tabs  
Tenormin 50 mg. Tabs  
Tetracycline 250 mg. Caps  
Tetracycline 500 mg. Caps  
Theo-Dur 300 mg. Tabs  
Thermotabs  
Thorazine 10 mg. Tabs  
Thorazine 25 mg. Tabs  
Thorazine 50 mg. Tabs  
Thorazine 100 mg. Tabs  
Thorazine 200 mg. Tabs  
Tigan 250 mg. Caps  
Iofraniil 50 mg. Tabs

Tolectin - DS Caps (Limited Use)  
Tonocard 400 mg. Tabs (Limited Use)  
Trecator - SC 250 mg. Tabs (Limited Use)  
Trilafon 2 mg. Tabs  
Tuss Ornade Caps  
Tylenol 325 mg. Tabs  
Tylicebo #4 Caps (Yellow)

Uni-Mult-M Tabs  
Urecholine 10 mg. Tabs  
Urecholine 25 mg. Tabs  
Urispas 100 mg. Tabs (Limited Use)

Vasotec 10 mg. Tabs  
Vasotec 5 mg. Tabs  
Velosef 250 mg. Caps  
Velosef 500 mg. Caps  
Vibramycin 50 mg. Caps  
Vibramycin 100 mg. Caps (and/or Tabs)  
Vistaril 25 mg. Caps  
Vitamin A 25,000 I.U. Caps  
Vitamin A 50,000 I.U. Caps  
Vitamin B1 100 mg. Tabs  
Vitamin B6 50 mg. Tabs  
Vitamin C 500 mg. Tabs  
Vitamin E 400 I.U. Caps  
Vitamin Tabs (Multiple)

Zantac 150 mg. Tabs (Limited Use)  
Zovirax 200 mg Caps (Limited Use)  
Zyloprim 100 mg. Tabs  
Zyloprim 300 mg. Tabs

B. Combination Drugs (Capsules and Tablets)

Actifed Tabs  
    Triprolidine 2.5 mg.  
    Pseudoephedrine 60 mg.

Bactrim Tabs  
    Trimethoprim 80 mg.  
    Sulfamethoxazole 500 mg.

Berocca Tabs  
    Vitamin B Complex  
    Vitamin C 500 mg.

Cafergot Tab  
    Ergotamine Tartrate 1 mg.  
    Caffeine 100 mg.

**Combid Spansules**

Prochlorperazine 10 mg.  
Isopropamide 5 mg.

**Coricidin Tabs**

Chlorpheniramine Maleate 2 mg.  
Aspirin 5 gr.

**Cough Calmers**

Guaifenesin 50 mg.  
Dextromethorphan 7.5 mg.

**Dilantin with PB 1/4 gr. Caps**

Phenytoin 100 mg.  
Phenobarbital 16 mg.

**Dilantin with PB 1/2 gr. Caps**

Phenytoin 100 mg.  
Phenobarbital 32 mg.

**Dimetapp Extentabs**

Brompheniramine Maleate 12 mg.  
Phenylephrine HCL 15 mg.  
Phenylpropanoiamine HCP 15 mg.

**Donnatal Tabs**

Phenobarbital 16.2 mg.  
Hyoscyamine 1.1037 mg.  
Atropine 0.0194 mg.  
Scopolamine 0.0065 mg.

**Drixoral Tabs**

Dexbrompheniramine Maleate 6 mg.  
Hydrochlorothiazide 25 mg.

**Gaiscon Antacid Chewable Tabs**

Aluminum Hydroxide Dried Gel - 80 mg.  
Magnesium Trisilicate 20 mg.

**Librax Caps**

Chlordiazepoxide 5 mg.  
Clidinium Bromide 2.5 mg.

**Midrin Caps**

Isometheptene Mucate 65 mg.  
Dichloralphenazone 100 mg.  
Acetaminophen 325 mg.

**Naldecon Tabs**

Phenylpropanoiamine 40 mg.

Phenylephrine 10 mg.  
Phenyltoloxamine 15 mg.  
Chlorpheniramine 5 mg.

**Norgesic Forte Tabs**

Orphenadrine Citrate 50 mg.  
Aspirin 770 mg.  
Caffeine 60 mg.

**Os-Cal 500 Tabs**

1250 mg. of Calcium Carbonate from oyster shell, as  
organic Calcium 2  
500 mg. of Elemental Calcium

**Ornade Spansules**

Phenylpropanolamine 75 mg.  
Chlorpheniramine 12 mg.

**Pancrease Caps (PancreLipase E.C. Microspheres)**

Lipase 4,000 USP Units  
Amylase 2,000 USP Units  
Protease 25,000 USP Units

**Parafon Forte Tabs**

Chlorzoxazone 250 mg.  
Acetaminophen 300 mg.

**Pericoiace Caps**

Dioctyl Sodium Sulfosuccinate 100 mg.  
Casanthranol 30 mg.

**Quibron Caps**

Theophylline Anhydrous 150 mg.  
Guiafenesin (Glyceryl Guaiacolate) 90 mg.

**Sinemet 25/100 Tabs**

Carbidopa 25 mg.  
Levodopa 100 mg.

**Sinemet 25/250 Tabs**

Carbidopa 25 mg.  
Levodopa 250 mg.

**Tuss-Ornade Caps**

Caramiphen Edisylate 40 mg.  
Phenylpropanolamine HCL 75 mg.

**Uni-Mult-M (Multiple Vitamin and Mineral Caps)**

Vitamin A 5000 I.U.  
Vitamin D 400 I.U.  
Vitamin C 50 mg.

Vitamin B1 2.5 mg.  
Vitamin B2 2.5 mg.  
Niacinamide 20 mg.  
Vitamin B6 0.5 mg.  
Vitamin B 12 2 mcg.  
Pantothenic Acid 5 mg.  
Calcium 20 mg.  
Phosphorus 15 mg.  
Iron 15 mg.  
Magnesium 3 mg.  
Zinc 1 mg.  
Potassium 5 mg.  
Manganese 1 mg.

**Vitamin Tabs (Multiple)**

Vitamin A 5000 I.U.  
Vitamin D 400 I.U.  
Vitamin C 50 mg.  
Vitamin B1 3 mg.  
Vitamin B2 2.5 mg.  
Niacin 20 mg.  
Vitamin B6 1 mg.  
Vitamin B12 3 mcg.

**C. Contact Lens Preparations**

Adapt (For Hard Lens) 15 ml.  
B.H. Wetting Solution 2 oz.  
Clean-n-Soak 4 oz.  
Cierz 25 ml. (Lubricating and rewetting eye drops - for hard  
and soft contacts)  
Dacriose Eye Wash 4 oz.  
Enuciene 15 ml. (Cleaning and lubricating solution for  
artificial eyes)  
Opti Clean 12 ml. (Cleaning solution for hard and soft  
contacts)  
Opticrom 4% Ophthalmic Solution 10 ml.  
Pre-Flex 45 ml.  
Soac-Lens 4 oz. (Wetting and soaking solution for hard  
contacts)  
Soft Lens Cleaning Solution

**D. Controlled Substances**

Dalmane 15 mg. Caps  
Dalmane 30 mg. Caps  
Fiorinal Caps  
Halcion 0.25 mg Tabs  
Halcion 0.5 mg Tabs  
Klonopin 2 mg. Tabs  
Lomotil 2.5 mg. Tabs

Mebaral 100 mg. Tabs  
Meperidine 25 mg./ml. Tubex  
Meperidine 50 mg/ml. Tubex  
Meperidine 75 mg./ml. Tubex  
Meperidine 100 mg./ml. Tubex  
Morphine 4 mg./ml. Tubex  
Noctec Syrup (500 mg. Chloral Hydrate/5ml.)  
Percocet Tabs  
Percodan Tabs  
Phenobarbital Amps. 120 mg./ml.  
Phenobarbital Elix. 20 mg./5ml.  
Roxanol Liquid 20 mg./ml.  
Roxanol-SR 30 mg. Tabs  
Tylenol with Codeine Elixir (12 mg. Codeine + 120 mg.  
Acetaminophin/5ml.)  
Tylenol with Codeine Tabs #3 (with 1/2 gr. Codeine)  
Valium Inj. 10 mg./2ml.  
Valium 5 mg. Tabs  
Valium 10 mg. Tabs  
Vicodin Tabs  
Xanax 1.0 mg. Tabs  
Xanax 0.5 mg. Tabs

**E. Inhalers - Oral**

Alupent  
Intal with Spin Haler  
Isuprel  
Proventil  
Vanceril

**F. Injectables**

Adrenalin Chloride 1:1000 Amps. (1mg./ml.) 1 ml. Amp.  
Adrenalin Chloride Soln. 1:1000 (Multi-dose Vial)  
Aquamephyton 10mg./1ml. Amp.  
Atropine Sulfate 0.4 mg. 1ml. Amp.  
Atropine Sulfate 0.1 mg./ml. in 5 ml. Abboject

Benadryl 50 mg./ml. Amps.  
Benadryl 50 mg./ml. (Pre-filled syringe)  
Bentyl 10 mg./ ml. Multi-dose Vial  
Bentyl 10 mg./ml. 2 ml. Amps  
Bretylol (Bretylium Tosylate) 50 mg./ml.

Cogentin 2 mg./2ml. Amps  
Compazine 5 mg./ml. Amps  
Cyanocobalamin 1000 mcg./ml. - Multi-dose vial

Depo-medrol 40 40mg./ml. 1 ml. Vial  
Dilantin 100 mg./2 ml. (Pre-filled syringe)

Dilantin 250 mg./5ml. (Prefilled syringe)

Epinephrine 1:10,000 (Pre-filled syringe)

Gammaglobulin Immune Serum (Human)

Garamycin 80 mg./2 ml. Amp

Geopen 1 gm. Vials

Haldol 5 mg./ml. 1 ml. Amps

H-Big 5 ml. Vial-Hepatitis B Immune Globulin (Human)

Heparin 5000 Units/ml. Tubex

Heparin 10,000 Units/ml. Tubex

Heparin 20,000 Units/ml. Tubex

Hyperstat I.V. 20 ml. Amps (15 mg. Diazoxide/ml.)

Insulin Beef Regular U-100

Insulin Human Lente U-100

Insulin Human NPH

Insulin Human Regular U-100

Insulin Lente U-100

Insulin NPH U-100

Insulin Regular U-100

Isuprel 1:5000 (0.2 mg./1 ml. Amps)

Kenalog - 40 1 ml. Vial (40 mg. Triamcinolone/1 ml.)

Lanoxin 0.5 mg. 2 ml. Amps

Lasix 10 mg./ml. 2 ml. Amps

Marcaine HCl 0.5% 50 ml. MultiDose Vial

Narcan 0.4 mg./ml. 1 ml. Amps

Nebcin (Tobramycin) 60 mg./1.5 ml.)

Nubain 10 mg./ml. 10 ml. Vial

Oxacillin 1 gm. Vials

Penicillin Benzathine 1.2 Mil. Units

Penicillin Procaine 1.2 Mil. Units

Penicillin Procaine 2.4 Mil. Units

Prolixin Decanoate 25 mg./ml. 5 ml. Multi-dose

Prolixin 2.5 mg./ml. 10 ml. Multi-dose

Pronestyl 100 mg./ml. - Multi-dose vial

Prostaphlin 500 mg./Vial

Robaxin 100 mg./ml. in 10 ml. Single Dose Vial

Sodium Chloride (Bacteriostatic) 9 mg./ml. 30 ml. Vial

Solu-Cortef 100 mg./2ml.

Solu-Medrol 40 mg. 1 ml. Mix-o-Vial

Susphrine 1:200 (Sub-q) 0.3 ml. Amps

Tagamet 300 mg./2ml. Vial  
Tetanus Immune Globulin (Human) U.S.P. 250 Unit Vial  
Tetanus and Diphtheria Toxoids Absorbed 5 ml. vial  
Thiamine 100 mg./ml. 1 ml. Amps  
Thorazine 50 mg./2 ml. Amp  
Tigan 200 mg./2 ml. Amp  
Tubersol (Purified Protein Derivative) 5 ml. Multi-Dose Vial

Vistaril 50 mg./ml. - Multi-Dose Vial  
Vitamin B 1 100 mg./ml. 1 ml. Amps  
Vitamin B 12 1000 mcg./cc. 30 ml. Vial (Cyanoicobalamin) -  
Multi-Dose Vial  
Vitamin K 10 mg./ml. Amp. (Aqua Mephyton)

Water for Injection, Sterile, USP 10 ml. Vial

Xylocaine 1% (10mg./ml.) 50 ml. Multi-dose Vial  
Xylocaine 1% with Epinephrine 1:100,000 20 ml. Multi-Dose  
Vial  
Xylocaine 2% (20 mg./ml.) 20 ml. Multi-dose Vial  
Xylocaine 2% with Epinephrine 1:100,000 20 ml. Multi-Dose  
Vial

#### G. I.V. Use Only Preparations

Aminophylline 250 mg./10 ml. Amp  
Aminophylline 500 mg./20 ml. Amp

Calan 5 mg./2ml. Amp (Verapamil HCL)  
Calcium Gluconate 10% (Slow IV) 10 ml. Amp  
Cefadyi 1 Gm. Vial (Cephapirin Na)  
Cefadyl 2 Gm. Vial (Cephapirin Sodium)

Dextrose 5% in Lactated Ringers  
Dextrose 5% in Normal Saline (0.9%)  
Dextrose 5% in Sod. Chloride 0.45%  
Dextrose 5% in Water  
Dextrose 50% 500 mg./ml. Pre-filled syringe  
Dextrose 50% 50 mg./ml 50 ml. Vial

Hypaque Meglumine 60% 50 ml. Vial

Inderal 1 mg./1 ml. Amp  
Intropin 400 mg. (IV Infusion Only) Rap-Add syringe

Lactated Ringer's Solution

Plasma Protein Fraction (Human) USP 250 ml. Vial  
Polycillin-N 2 Gm. Vial (Ampicillin)  
Potassium Chloride 40 mEq./20 ml. Amp (IV Use After

Dilution)

Ringer's Solutions

Sodium Bicarbonate Inj. USP 7.5% 50 ml. Amp  
Sodium Chloride Solution 0.9%

Xylocaine 1% (Single Dose 30 ml. Vial - for major nerve  
block)

Xylocaine 100 mg. (20mg./ml.) Pre-filled syringe for cardiac,  
arrhythmias

Xylocaine 2 Gm. (IV Infusion in cardiac arrhythmias)  
20 mg./ml. 50 ml. Single use container

H. Liquids (Oral)

Amoxicillin Oral Susp. 250 mg./5 ml. 150 ml. Btl.  
Ampicillin Oral Susp. 250 mg./5 ml. 80 ml. Btl.

Belladonna Tincture

Benyin Cough Syrup

Castor Oil

Dilantin 125 (125 mg./5 ml.)  
Donnagel

E.E.S. (Erythromycin Oral Susp. 200 mg./ 5ml...) 60 ml. Btl.

Glycerin USP

Glyoxide 15 ml.

Ipecac Syrup

Haldol Liquid 2 mg./ml.

Kapectolin (i.e., Kaopectate)

Maalox Liquid 6 oz.

Milk of Magnesia

Nilstat Susp. 100,000 Units/ml. 60 cc.

Pen VK 250 mg./5 ml. 100 ml.

Potassium Iodide Soln. (SSKI)

Robitussin Liquid

Robitussin DM Liquid

Sinequan Susp. 10mg./ml.

Stelazine Liquid 10 mg./ml.

Thorazine 30 mg./mi.  
Trilafon Conc. 16 mg./5ml.  
Tylenol Elixir 160 mg./5 ml.

Velosef Oral Susp. 250 mg./5 ml. 100 ml. Btl.

Xylocaine Viscous Solution 2%

I. Nasal Preparations

Afrin Naal Spray 15 mi.

Nasalide (0.025% Flunisolide) Nasal Solution 10 ml.  
(50 metered sprays)  
Neosynephrine 1% Nasal Solution  
Neosynephrine 1% Naal Spray 15 mi.

J. Ophthalmic Preparations

1. Ophthalmic Ointments

Chloromycetin 1%  
Cortisporin

Decadron

Gantrisin  
Garamycin

Ilotycin

Laci-lube

Neodecadron  
Neosporin

Sodium Siamyd 10%

Tobrex 0.3%

Yellow Mercuric Oxide 1%

2. Ophthalmic Solutions

Atropine 1/2% 5 ml.  
Atropine 1% 5 ml. and 15 ml.

Chloromycetin Ophthalmic Solution 0.5%  
Cortisporin Susp. 5 ml.  
Cyclosgel 1% 5 ml.

Decadron Ocumete 0.1% 5ml.

Gantrisin 15 ml.

Garamycin 5 ml.

Glaucon 2% 10 ml.

Inflamase Forte 1% 5 ml.

Isopto Homatropine 2% 5 ml.

Isopto Homatropine 5% 5 ml.

Isopto Hyoscine 1/4% 5 ml.

Muro 128 15 ml.

Mydriacyl 1% 15 ml.

Naphcon A 15 ml.

Neodecadron Ocumeter 5 ml.

Neosporin 10 ml.

Neosynephrine 2-1/2% 15 ml.

Neosynephrine 10% 5 ml.

Ophthaine 15 ml.

Ophthochlor (0.5% Chloramphenicol Sol.) 15 ml.

Opticrom 4% 10 ml. (Cromolyn Na, USP)

Pilocarpine 1% 15 ml.

Pilocarpine 2% 15 ml.

Pilocarpine 4% 15 ml.

Sulamyd 10% 5 ml.

Teraisol 15 ml.

Timoptic 0.25% Ocumeter 5 ml.

Timoptic 0.5% Ocumeter 5 ml. and 10 ml.

Tobrex 0.3%

Vasocon 15 ml.

Visine 15 ml.

Zincfrin 15 ml.

#### K. Otic Preparations

Auralgan 15 ml.

Cortisporin Otic Susp. 10 ml.

Debrox 15 ml.

Vosol 15 ml.

Vosol HC 10 ml.

## L. Psychotherapeutic Preparations

Atarax 10 mg. tabs

Atarax 25 mg. tabs

Atarax 50 mg. tabs

Atarax 100 mg. tabs

Compazine 10 mg. tabs

Compazine Inj. 10 mg. amps

Compazine Suppositories

Desyrel 50 mg. tabs

Desyrei 100 mg. Tabs

Elavil 10 mg. Tabs

Elavil 25 mg. Tabs

Elavil 50 mg. Tabs

Elavil 75 mg. Tabs

Elavil 100 mg. Tabs

Elavil 150 mg. Tabs

Elavil Inj. 10 mg./ml. 10 ml vial

Haldol 1/2 mg. Tabs

Haldol 1 mg. Tabs

Haldol 2 mg. Tabs

Haldol 5 mg. Tabs

Haldol 10 mg. Tabs

Haldol 20 mg. Tabs

Haldol Inj. 5 mg. amps

Haldol Oral Conc. 2 mg./ml.

Hydergine 1 mg. Oral Tabs

Lithonate 300 mg. Caps

Loxitane 25 mg. Caps

Loxitane 50 mg. Caps

Mellaril 10 mg. Tabs

Mellaril 15 mg. Tabs

Mellaril 25 mg. Tabs

Mellaril 50 mg. Tabs

Mellaril 100 mg. Tabs

Mellaril 200 mg. Tabs

Navane 1 mg. Caps

Navane 2 mg. Caps

Navane 10 mg. Caps

Navane 20 mg. Caps

Norpramine 25 mg. Tabs

Norpramine 50 mg. Tabs

Norpramine 100 mg. Tabs

Prolixin 2.5 mg. Tabs  
Prolixin 5 mg. Tabs  
Prolixin 10 mg. Tabs  
Prolixin Inj. 2.5 mg./ml.  
Prolixin Decanoate 25 mg./ml.

Sinequan Oral Conc. 10 mg./ml.  
Stelazine 1 mg. Tabs  
Stelazine 2 mg. Tabs  
Stelazine 5 mg. Tabs  
Stelazine 10 mg. Tabs  
Stelazine Oral Conc. 10 mg./ml.

Thorazine 10 mg. Tabs  
Thorazine 25 mg. Tabs  
Thorazine 50 mg. Tabs  
Thorazine 100 mg. Tabs  
Thorazine 200 mg. Tabs  
Thorazine Inj. 50 mg./amp  
Thorazine Oral Conc. 30 mg./ml.  
Tofranil 50 mg. Tabs  
Trilafon 2 mg. Tabs  
Trilafon Oral Conc. 16 mg./5 ml.

Vistaril 25 mg. Caps  
Vistaril 50 mg. Caps  
Vistaril Inj. 50 mg./ml.

M. Rectal Preparations

Aspirin Suppositories 10 gr.  
Compazine Suppositories 25 mg.  
Dulcolax Suppositories

Evac-Q-Kit

Fleet Enema (reg.) 4 1/2 oz.

Glycerin Suppositories

Hemorrhoidal Suppositories  
Hemorrhoidal Suppositories with Hydrocortisone

Tigan Suppositories 200 mg.  
Tucks Pads

N. Topical Preparations

Alphosyl Lotion 8 oz. (Limited Use)  
Ammoniated Hg Ointment 5% 1 oz. tube  
Analgesic Balm 1 oz. tube  
Aquaphor (for compounding use) 1 lb. jar  
Aristocort cream 0.1% 15 gm. tube  
Aristocort cream 0.1% 60 gm. tube  
Aristocort ointment 0.1% 15 gm. tube  
A/T/S 2% Topical Soln. (Erythromycin) 2 oz. Btl.  
Aveeno bath powder 1 lb.

Basis soap  
Benzoin Tincture 4 oz.  
Benzoyl Peroxide 5% gel 1.5 oz. tube  
Betadine ointment 1 oz. tube  
Boric Acid ointment 10% 1 oz. tube

Calamine lotion 4 oz.  
Cleocin-T 10% 30 ml.  
Coal Tar Solution 20% 4 oz.  
Compound W (Supervision use only)  
Cortisporin ointment 20 gm.

Dermassage lotion 8 oz. (Limited Use)  
Dermoplast 3 oz. spray can  
Dibucaine ointment (Nupercainal Oint.) 1 oz. tube  
Diproline Oint. 0.05% 15 Gm. tube  
Diprolene Oint. 0.05% 45 Gm. tube  
Domeboro Powder Paks

Efudex Cream 5% 25 gm.  
Elase Ointment 1 oz.  
Epsom Salts (4 lb. box)  
Ethyl Chloride Spray 4 oz.  
Eugenol, U.S.P. 1 oz.

Fluonid Soln. 0.01% 60 ml. Btl.

Garamycin Cream 0.1% 15 gm. tube  
Garamycin Ointment 0.1% 15 gm. tube

Hexachlorophene Bar Soap (Until Current Stock Expires)  
Hydrocortisone Cream 0.5% 1 oz. tube  
Hydrocortisone Cream 1% 20 gm. tube 1 oz.  
Hydrocortisone Lotion 1/2% 4 oz.  
Hydrocortisone Lotion 1% 4 oz.  
Hydrocortisone Ointment 0.5% 1 oz. tube  
Hydrocortisone Ointment 1% 1 oz. tube  
Hydrogen Peroxide U.S.P. 3% 16 oz.

Kwell Lotion  
Kwell Shampoo

K-Y Lubricating Jelly 2 oz. tube

Lanolin Ointment 1 oz. tube

Lidex Cream 0.05% 15 gm. tube

Lidex Ointment 0.05% 15 gm. tube

Lotrimin Cream 1% 15 gm. tube

Lotrimin Lotion 1% 10 ml.

Micatin Cream 15 Gm. tube

Mineral Oil

Mycitracin Ointment 15 gm. tube

Mycolog Cream 15 gm. tube

Mycolog Ointment 15 gm. tube

Mycostatin Cream 15 gm. tube and 30 gm. tube

Nitrobid Ointment 2% 20 gm. tube

P & S Liquid 4 oz.

Phenol (liquified) U.S.P.

Phisohex Lotion 16 oz. (Limited Use)

Podoben (Limited Use)

R & C Spray 10 oz. (Limited Use)

Retin-A 0.01% 15 gm. tube

Salicylic Acid Plaster 40%

Sebulex Shampoo 8 oz.

Sebutone Shampoo 4 oz.

Selsun Susp. 4 oz.

Silvadene Cream 50 gm.

Sodium Thiosulfate (prepared to order)

Tegrin Cr. 4.4 oz. tube

Tinactin Cream 1/2 oz. 15 gm. tube

Tinactin Powder 1 1/2 oz. 45 gm. tube

Tinactin Solution 10 ml.

Tridesilon 0.05% Cr. 15 gm. tube

Ureacin - 20 2.5 oz. jar

Valisone Cream 0.1% 15 gm. tube and 45 gm. tube

Vioform Cream 30 gm. tube

Vioform with Hydrocortisone Cream 20 gm. tube

Vioform with Hydrocortisone Ointment 20 gm. tube

Vitamin A & D Ointment 2 oz. tube

Whitfields Ointment 1 oz. tube

Xylocaine 2% Jelly 30 cc. tube

Zovirax 5% Oint. 15 Gm. tube (Limited Use)

Generic Name - Capsules and Tablets

Acetaminophen 325 mg. Tabs	Tylenol
Acetaminophen 500 mg. Caplets	APAP
Acetazolamide 125 mg. Tabs	Diamox
Acetazolamide 250 mg. Tabs	Diamox
Acetazolamide S.R. 500 mg. Caps	Diamox Sequels
Acyclovir 200 mg. Caps	Zovirax
Allopurinol 100 mg. Tabs	Zyloprim
Allopurinol 300 mg. Tabs	Zyloprim
Aluminum Hydroxide 475 mg. Caps	Alu-Caps
Aluminum Hydroxide 10 gr. Tabs	Amphojel
Aminophylline 100 mg. Tabs	Aminophylline
Aminophylline 200 mg. Tabs	Aminophylline
Amitriptyline 10 mg. Tabs	Elavil
Amitriptyline 25 mg. Tabs	Elavil
Amitriptyline 50 mg. Tabs	Elavil
Amitriptyline 75 mg. Tabs	Elavil
Amitriptyline 100 mg. Tabs	Elavil
Amitriptyline 150 mg. Tabs	Elavil
Amoxicillin 250 mg. Caps	Polymox
Amoxicillin 500 mg. Caps	Polymox
Ampicillin 250 mg. Caps	Ampicillin
Ampicillin 500 mg. Caps	Ampicillin
Ascorbic Acid 500 mg. Tabs	Vitamin C
Aspirin 5 gr. Tabs	Aspirin
Aspirin 5 gr. E.C. Orange Tabs	Ecotrin
Aspirin 10 gr. E.C. Red Tabs	Aspirin
Atenolol 50 mg. Tabs	Tenormin
Azathioprine 50 mg. Tabs	Imuran
Baclofen 10 mg. Tabs	Lioresal
Benztropine Mesylate 0.5 mg. Tabs	Cogentin
Benztropine Mesylate 1 mg. Tabs	Cogentin
Bethanechol Chloride 10 mg. Tabs	Urecholine
Bethanechol Chloride 25 mg. Tabs	Urecholine
Bisacodyl 5 mg. Tabs	Ducolax
Calcium Gluconate 15 gr. tube	Caicium Gluconate
Calcium Polycarbophil Chew Tabs	Mitrofan
Carbamazepine 200 mg. Tabs	Tegretol
Carbenicillin	Geocillin
Cefaclor 250 mg. Caps	Ceclor
Cephadrine 250 mg. Caps	Velosef
Cephadrine 500 mg. Caps	Velosef
Chicramphenicol 250 mg. Caps	Chiromycetin
Chlorothiazide 250 mg. Tabs	Chiortrimeton
Chiорpheniramine Maleate 4 mg. Tabs	Chiortrimeton
Chiорpheniramine Maleate 8 mg. Tabs	Chiortrimeton
Chiорpheniramine Maleate 12 mg. Tabs	Chiortrimeton

Chlorpromazine 10 mg. Tabs	Thorazine
Chlorpromazine 25 mg. Tabs	Thorazine
Chlorpromazine 50 mg. Tabs	Thorazine
Chlorpromazine 100 mg. Tabs	Thorazine
Chlorpromazine 200 mg. Tabs	Thorazine
Chlorpropamide 100 mg. Tabs	Diabinese
Chlorpropamide 250 mg. Tabs	Diabinese
Cimetidine 300 mg. Tabs	Tagamet
Clindamycin HCL 150 mg.. Caps	Cleocin
Clofibrate 500 mg. Caps	Atromid-S
Clonidine 0.1 mg. Tabs	Catapres
Clonidine 0.2 mg. Tabs	Catapres
Clotrimazole 10 mg. Troches	Mycelex
Cloxacillin 250 mg. Caps	Tegopen
Cloxacillin 500 mg. Caps	Tegopen
Colchicine 0.6 mg. Tabs	Colchicine
Cyproheptadine 4 mg. Tabs	Periactin
Desipramine 25 mg. Tabs	Norpramine
Desipramine 50 mg. Tabs	Norpramine
Desipramine 100 mg. Tabs	Norpramine
Dexamethasone 0.5 mg. Tabs	Decadron
Dexamethasone 1.5 mg. Tabs	Decadron
Dexamethasone 4 mg. Tabs	Decadron
Dexamethasone 6 mg. Tabs	Decadron
Dicloxacillin 250 mg. Caps	Dynapen
Dicyclomine HCL 20 mg. Tabs	Bentyl
Digoxin 0.125 mg. Tabs	Lanoxin
Digoxin 0.25 mg. Tabs	Lanoxin
Diflunisal 500 mg. Tabs	Dolobid
Diltiazem HCl 30 mg. Tabs	Cardizem
Diocetyl Sodium Sulfoxuccinate 100 mg. Caps	Colace
Diphenhydramine HCL 25 mg. Caps	Benadryl
Diphenhydramine HCL 50 mg. Caps	Benadryl
Dipyridamole 25 mg. Tabs	Persantine
Disopyramide C-R 150 mg. Caps	Norpace C-R
dl-Alpha-Tocopheryl 400 I.U. Caps	Vitamin E
Doxycycline Hylycate 50 mg. Caps	Vibramycin
Doxycycline Hylycate 100 mg. Caps	Vibramycin
Enalapril Maleate 5mg. Tabs	Vasotec
Enalapril Maleate 10 mg. Tabs	Vasotec
Erythromycin 250 mg. Tabs	Erythromycin
Erythromycin 500 mg. Tabs	Erythromycin
Ethambutol 400 mg. Tabs	Myambutol
Ethionamide 250 mg. Tabs	Trecator - SC
Ferrous Sulfate 5 gr. Tabs	Feosol
Flavoxate 100 mg. Tabs	Urispas
Fluphenazine 2.5 mg. Tabs	Prolixin

Fluphenazine 5 mg. Tabs	Prolixin
Folic Acid 1 mg. Tabs	Folic Acid
Furosemide 20 mg. Tabs	Lasix
Furosemide 40 mg. Tabs	Lasix
Furosemide 80 mg. Tabs	Lasix
Gemfibrozil 300 mg. Caps	Lopid
Glipzide 5 mg. Tabs	Glucotrol
Glipzide 10 mg. Tabs	Glucotrol
Haloperidol 0.5 mg. Tabs	Haldol
Haloperidol 1 mg. Tabs	Haldol
Haloperidol 2 mg. Tabs	Haldol
Haloperidol 5 mg. Tabs	Haldol
Haloperidol 10 mg. Tabs	Haldol
Haloperidol 20 mg. Tabs	Haldol
Hydralazine 10 mg. Tabs	Apresoline
Hydralazine 25 mg. Tabs	Apresoline
Hydralazine 50 mg. Tabs	Apresoline
Hydrochlorothiazide 25 mg. Tabs	Hydrodi-25
Hydrochlorothiazide 50 mg. Tabs	Hydrodi-50
Hydroxychloroquine S04 200 mg. Tabs	Plaquenil
Hydroxyzine HCL 10 mg. Tabs	Atarax
Hydroxyzine HCL 25 mg. Tabs	Atarax
Hydroxyzine HCL 50 mg. Tabs	Atarax
Hydroxyzine HCL 100 mg. Tabs	Atarax
Hydroxyzine Pamoate 25 mg. Caps	Vistaril
Ibuprofen 400 mg. Tabs	Motrin
Indomethacin 25 mg. Caps	Indocin
Iopanoic ACID Tabs	Telepac
Isoniazid 300 mg. Tabs	INH
Isosorbide Dinitrate 10 mg. Oral Tabs	Isordil
Isotretinoin 20 mg. Caps	Accutane
Isotretinoin 40 mg. Caps	Accutane
Ketoconazole 200 mg. Tabs	Nizoral
Levothyroxine 0.1 mg. Tabs	Synthroid
Levothyroxine 0.15 mg. Tabs	Synthroid
Levothyroxine 0.3 mg. Tabs	Synthroid
Lithium Carbonate 300 mg. Caps	Lithonate
Loxapine Succinate 25 mg. Caps	Loxitane
Loxapine Succinate 50 mg. Caps	Loxitane
Meclizine HCL 12.5 mg. Tabs	Antivert
Meclizine HCL 25 mg. Tabs	Antivert
Mercaptopurine 50 mg. Tabs	Purinethol
Methenamine Mandelate 1 gm. Tabs	Mandelamine
Methocarbamol 750 mg. Tabs	Robaxin

Methotrexate 2.5 mg. Tabs	Methotrexate
Methyldopa 250 mg. Tabs	Aldomet
Methylprednisolone 4 mg. Tabs	Medrol
Methylprednisolone Dose Pak	Medrol Dose Pak
Metoclopramide HCL 10 mg. Tabs	Reglan
Metoprolol 50 mg. Tabs	Lopressor
Metoprolol 100 mg. Tabs	Lopressor
Metronidazole 250 mg. Tabs	Flagyl
Minocycline 50 mg. Caps	Minocin
Minocycline 100 mg. Caps	Minocin
Minoxidil 2.5 mg. Tabs	Lonitin
Minoxidil 10 mg. Tabs	Lonitin
Multiple Vitamins	Vitamin Tabs
Nadolol 40 mg. Tabs	Corgard
Nadolol 80 mg. Tabs	Corgard
Naproxen 250 mg. Tabs	Naprosyn
Naproxen 375 mg. Tabs	Naprosyn
Naproxen 500 mg. Tabs	Naprosyn
Naproxen Na 275 mg. Caps	Anaprox
Neomycin SO <sub>4</sub> 0.5 Gm. Tabs	Neomycin
Niacin 50 mg. Tabs	Niacin
Niacin 100 mg. Tabs	Niacin
Niacin SR 125 mg. Caps	Nicobid - 125
Niacin SR 250 mg. Caps	Nicobid - 250
Nifedipine 10 mg. Caps	Procardia
Nitrofurantoin Macrocrystals 50 mg. Caps	Macrodar. in
Nitroglycerin Sustained Release 2.5 mg. Caps	Nitrobid
Nitroglycerin Sustained Release 6.5 mg. Caps	Nitrobid
Nitroglycerin Sublingual Tabs 0.4 mg.	Nitrostat
Nyloidrin 6 mg. Tabs	Ariidin
Nystatin 500,000 Units Oral Tabs	Mycostatin
Oxacillin 250 mg. Caps	Prostaphylin
Oxacillin 500 mg. Caps	Prostaphylin
Oxtriphylline 200 mg. Tabs	Choledyl
Oxtriphylline SA 400 mg. Tabs	Choledyl SA
Oxybutynin Chloride 5 mg. Tabs	Ditropar
Papaverine HCL Time Released 150 mg. Caps	Pavabid
Penicillin V Potassium 250 mg. Tabs	Pen VK
Penicillin V Potassium 500 mg. Tabs	Pen VK
Perphenazine 2 mg. Tabs	Trilafon
Phenazopyridine HCl 100 mg. Tabs	Pyridium
Phenazopyridine HCl 200 mg. Tabs	Pyridium
Phenytoin Na 100 mg. Caps	Dilantin
Phytonadione 5 mg. Tabs	Mephnyton

Piroxicam 20 mg. Caps  
Placebo (Yellow) Caps  
Potassium Chloride 6.7 mEq. Tabs  
Prazosin HCL 1 mg. Caps  
Prazosin HCL 2 mg. Caps  
Prazosin HCL 5 mg. Caps  
Prednisone 1 mg. Tabs  
Prednisone 2.5 mg. Tabs  
Prednisone 5 mg. Tabs  
Prednisone 5 mg. dose pak  
Prednisone 10 mg. Tabs  
Prednisone 20 mg. Tabs  
Prednisone 50 mg. Tabs  
Pridostigmine Bromide 60 mg. Tabs  
Pridostigmine Bromide Timespan  
Primidone 250 mg. Tabs  
Probenecid 500 mg. Tabs  
Procainamide HCL 250 mg. Caps  
Procainamide HCl 750 mg. S.R. Tabs  
Procarbazine HCl 50 mg. Caps  
Prochlorperazine 10 mg. Tabs  
Propantheline Bromide 15 mg. Tabs  
Propranolol 10 mg. Tabs  
Propranolol 40 mg. Tabs  
Propranolol LA 80 mg. Caps  
Propranolol LA 120 mg. Caps  
Propranolol LA 160 mg. Caps  
Propylthiouracil 50 mg. Tabs  
Pseudoephedrine HCL 30 mg. Tabs  
Pseudoephedrine HCL 60 mg. Tabs  
Psyllium Hydrophilic Mucilloid  
Pyridoxine 50 mg. Tabs

Quinidine Gluconate 324 mg. Tabs  
Quinidine Sulfate 200 mg. Tabs  
Quinine Sulfate 260 mg. Tabs

Ranitidine HCl 150 mg. Tabs  
Rifampin 300 mg. Caps

Simethicone 40 mg. chewable Tabs  
Simethicone 80 mg. chewable Tabs  
Sodium Chloride Buffered Tabs

Spirostanolactone 25 mg. Tabs  
Sucralfate 1 gm. Tabs  
Sulfasalazine 500 mg. Tabs  
Sulindac 150 mg. Tabs  
Sulindac 200 mg. Tabs

Feldene  
Tylicebo #4  
Kaon-CL  
Minipress  
Minipress  
Minipress  
Prednisone  
Prednisone  
Prednisone  
Deltasone Dose Pak  
Prednisone  
Prednisone  
Prednisone  
Mestinon  
Mestinon 180 mg. Tabs Dosepan  
Mysoline  
Benemid  
Pronestyl  
Procan SR  
Matulane  
Compazine  
Probanthine  
Inderal  
Inderal  
Inderal LA 80  
Inderal LA 120  
Inderal LA 160  
Propylthiouracil  
Sudafec  
Sudafec  
Metamucil Pwd. Paks  
Vitamin B 6

Quinaglute Dura Tabs  
Quinidine Sulfate  
Quinamm

Zantac  
Rimactane

Mylicon  
Mylicon 80  
Thermotabs

Aldactone  
Carafate  
Azulfidine  
Clinoril  
Clinoril

Terbutaline Sulfate 2.5 mg. Tabs	Brethine
Terbutaline Sulfate 5 mg. Tabs	Brethine
Terfenadine 60 mg. tabs	Seldane
Tetracycline 250 mg. Caps	Tetracycline
Tetracycline 500 mg. Caps	Tetracycline
Theophylline Anhydrous SA 200 mg. Tabs	Constant-T
Theophylline Anhydrous SA 300 mg. Tabs	Constant-T
Theophylline Anhydrous SA 500 mg. Tabs	Theo-Dur
Therapeutic Vitamin with Minerals	Uni-Mult-M
Thiamin HCL 100 mg. Tabs	Vitamin B 1
Thioridazine 10 mg. Tabs	Mellaril
Thioridazine 15 mg. Tabs	Mellaril
Thioridazine 25 mg. Tabs	Mellaril
Thioridazine 50 mg. Tabs	Mellaril
Thioridazine HCL 100 mg. Tabs	Mellaril
Thioridazine HCL 200 mg. Tabs	Mellaril
Thiothixene 1 mg. Caps	Navane
Thiothixene 2 mg. Caps	Navane
Thiothixene 10 mg. Caps	Navane
Thiothixene 20 mg. Caps	Navane
Tocainide HCL 400 mg. Tabs	Tonocard
Tolbutamide 500 mg.	Orinase
Tolmetin Na 400 mg. Caps	Tolectin DS
Trazodone HCl 50 mg. Tabs	Desyrel
Trazadone HCl 100 mg. Tabs	Desyrei
Triamcinolone 4 mg. Tabs	Aristocort
Trifluoperazine 1 mg. tab	Stelazine
Trifluoperazine 2 mg. Tabs	Stelazine
Trifluoperazine 5 mg. Tabs	Stelazine
Trifluoperazine 10 mg. Tabs	Stelazine
Trihexyphenidyl HCL 2 mg. Tabs	Artane
Trihexyphenidyl HCL 5 mg. Tabs	Artane
Trimeprazine Tartrate 2.5 mg. Tabs	Temaril
Trimethobenzamide HCL 250 mg. Caps	Tigan
Valproic Acid 250 mg. Caps	Depakene
Verapamil HCL 80 mg. Tabs	Isoptin
Vitamin A 25,000 I.U. Caps	Vitamin A
Vitamin A 50,000 I.U. Caps	Vitamin A
Warfarin Na 2 mg. Tabs	Coumadin
Warfarin Na 2.5 mg. Tabs	Coumadin
Warfarin Na 5 mg. Tabs	Coumadin
Warfarin Na 7.5 mg. Tabs	Coumadin
Warfarin Na 10 mg. Tabs	Coumadin

### III. Over-the-Counter Drugs

Cough Calmers  
 Cold Tablets  
 Calamine Lotion

Analgesic Balm  
Bacitracin-Neomycin-Polymycin Ointment  
Anti-Fungal Cream  
Rectal Ointment  
Antacid Tablets (Gelusil)  
Antacid Liquid  
Milk of Magnesia  
Kaopectate  
ASA  
Tylenol  
Sudafed 30 mg.  
Vioform

#### IV. Therapeutic Use Index

##### A. Central Nervous System Agents

###### 1. Analgesics

Acetaminophen (Tylenol 325 mg.)  
APAP (Tylenol Extra Strength 500 mg. Caplets)  
Acetylsalicylic acid (Aspirin 325 mg.)  
Aspirin 5 gr. E.C. (Orange) I.E. Ecotrin  
Aspirin 10 gr. E.C. (Red) I.E. Ecotrin  
Diflunisal (Dolobid 500 mg.)

###### 2. Migraine Products

Midrin  
Cafergot

###### 3. Anti-Rheumatic and Anti-Inflammatory Agents

Ibuprofen (Motrin 400 mg.)  
Indomethacin (Indocin) 25 mg.  
Naproxen (Naprosyn 250 mg.).  
Naproxen (Anaprox 275 mg., 375 mg. and 500 mg.)  
Piroxicam (Feldene 20 mg.)  
Sulindac (Clinoril 150 and 200 mgs.)  
Tolmetin (Tolectin DS 400 mg.)

###### 4. Uricosurics

Allopurinal (Zyloprim 100 and 300 mg.)  
Probenecid (Benemid 500 mg.)

###### 5. Anti-Emetic and Anti-Vertigo Agents

Prochlorperazine (Compazine 10 mg.)  
Meclizine (Antivert 12.5 mg. and 25 mg.)

Trimethobenzamide (Tigan 250 mg.)

6. Psychotherapeutic Agents

a. Anti-Anxiety Agents

Hydroxyzine HCL (Atarax 10, 25, 50 & 100 mg.)

Hydroxyzine Pamoate (Vistaril 25 mg. and 50 mg.)

b. Anti-Depressants

Amitryptyline (Elavil 10, 25, 50, 75, 100 & 150mg)

Desipramine (Norpramin 25, 50 & 100 mg.)

Trazodone (Desyrel 50 mg. and 100 mg. Tabs)

c. Anti-Psychotics

Chlorpromazine (Thorazine 10, 25, 50, 100;&200mg)  
Compazine 10 mg.

Fluphenazine (Trilafon 2 mg.)

Haloperidol (Haldol 0.5, a, 2, 5, 10 & 20 mg.)

Lithium Carbonate (Lithonate 300 mg.)

Loxapine Succinate (Loxitane 25 mg. and 50 mg. Caps)

Perphenazine (Trilafon 2 mg.)

Thioridazine (Mellaril 10, 15, 25, 50, 100&200mg)

Trifluphenazine (Stelazine 1, 2, 5 & 10 mg.)

7. Anti-Convulsants

Carbamazepine (Tegretol 200 mg.)

Dilantin with Phenobarbitol 1/4 gr.

Dilantin with Phenobarbitol 1/2 gr.

Phenytoin (Dilantin 100 mg.)

Primidone (Mysoline 250 mg.)

8. Muscle Relaxants

Methocarbamol (Robaxin 750 mg.)

Norgesic Forte Tabs

Parafon Forte

9. Anti-Parkinsonism Agents

Benztropine (Cogentin 0.5, 1, 2mg.)

Carbidopa and L-dopa (Sinemet 25/100 and 25/250)

Trihexphenidyl (Artane 2 & 5 mg.)

B. Systemic Anti-Infectives

1. Antibiotics

a. Cephalosporins

Cefaclor (Ceclor 250 mg. Caps)  
Cephadrine (Velosef 250 & 500 mg.)

b. Erythromycins (250 mg. and 500 mg. Tabs)

c. Penicillins

Amoxicillin 250 & 500 mg.  
Ampicillin 250 & 500 mg.  
Carbenicillin 382 mg.  
Cloxacillin 250 & 500 mg.  
Oxacillin 250 & 500 mg.  
Penicillin VK 250 & 500 mg.

d. Tetracyclines

Minocycline (Minocin 50 & 100 mg. Caps)  
Tetracycline (250 & 500 mg. Caps)  
Vibramycin (50 & 100 mg. Caps)

2. Anti-Fungals

Griseofulvin Microsize (Grisactin 250 mg.)  
Ketoconazole (Nizoral 200 mg.)

3. Sulfonamides

Azo Gantrisin  
Bactrim  
Bactrim DS  
Sulfasalazine (Azulfidine 500 mg.)

4. Anti-Tuberculosis Agents

Ethambutol (Myambutol 400 mg.)  
Ethionamide (Trecator SC 250 mg.)  
Isoniazid (INH 300 mg.)  
Rifampin 300 mg.

5. Amebicides

Metronidazole (Flagyl 250 mg.)

6. Urinary Anti-Infectives

Methenamine Mandelate 1 gm. (Mandelamine)  
Nitrofurantoin (Macrodantin 50 mg.)  
Pyridium 100 mg. and 200 mg. Tabs

## C. Diuretics and Cardiovascular Agents

### 1. Diuretics

Acetazolamide (Diamox 125, 250, & 500 mg. Sequels)  
Chlorothiazide (Diuril 250 mg.)  
Furosemide (Lasix 20, 40 & 80 mg.)  
Hydrochlorothiazide (Hydrodi 25 & 50 mg.)  
Spironolactone (Aldactone 25 mg.)  
Dyazide

### 2. Cardiac Glycosides

Dioxin (Lanoxin 0.125 and 0.25 mg.)

### 3. Anti-Anginal Agents

Diltiazem (Cardizem 30 mg. Tabs)  
Isosorbide Dinitrate (10 mg. oral)  
Nifedipine (Procardia 10 mg.)  
Nitrobid Paste 20 gm. tube  
Nitroglycerin Sustained Release (Nitrobid 2.5&6.5mg)  
Nitroglycerine Sublingual (Nitrostat 0.4 S.L. Tabs)

### 4. Anti-Arrhythmic Agents

Disopyramide Phosphate (Norpace CR 150 mg.)  
Procainamide (Pronestyl 250 mg. and Procain SR 750 mg. Tabs)  
Propranolol (Inderal 10, 40, & 80 LA, 120 LA, 160 LA)  
Quinidine Gluconate (Quinaglute 324 mg.)  
Quinidine Sulfate 200 mg.  
Tocainide (Tonocard 400 mg.)

### 5. Peripheral Vasodilators

Dipyridamole (Persantine 25 mg. and 50 mg. Tabs)  
Minoxidil (Loniten 2.5 & 10 mg.)  
Papaverine Time Release (Pavabid 150 mg.)  
Prazosin (Minipress 1, 2, & 5 mg.)  
Verapamil Inj. (Calan 5 mg./2ml.)  
Verapamil Oral (Isopin 80 mg.)

### 6. Anti-Hypertensive Agents

Clonidine (Catapres 0.1 & 0.2 mg.)  
Hydralazine (Apresoline 10, 25 & 50 mg.)  
Metaproterenol (Lopressor 50 mg. and 100 mg. Tabs)  
Methyldopa (Aldomet 250 mg.)  
Nadolol (Corgard 40 mg. and 80 mg. Tabs)

## **7. Anti-Hyperlipidemic Agents**

Clofibrate (Atromid-S 500 mg.)  
Gemfibrozil (Lopid 300 mg.)  
Nicotinic Acid (Niacin 50 & 100 mg.)

## **D. Respiratory Agents**

### **1. Systemic Bronchodilators**

#### **a. Sympathomimetics**

Terbutaline (Brethine 2.5 & 5 mg.)

#### **b. Xanthine Derivatives**

Aminophylline 100 & 200 mg.

Anhydrous Theophylline (Constant-T 200 mg. and 300 mg.)

Anhydrous Theophylline (Theo-Dur 500 mg. Tabs)

Oxtriphylline (Choledyl 200 & 400 mg.)

### **2. Respiratory Inhalant Agents**

Albuterol (Proventil)  
Aromatic Ammonia Vaporole  
Beclomethasone (Vanceril)  
Brethine 1 ml. Amps 1 mg./ml.  
Isoetharine (Bronkosol 10% soln.)  
Isoproterenol (Isuprel)  
Metaproterenol (Alupent)  
N-Acetylcysteine (Mucomyst 10 %)  
Sodium Chloride 0.45% (Unit Dose 5 ml.)

### **3. Anti-Histamines**

Chlorpheniramine (Chlortrimeton 4, 8 & 12 mg.)  
Cyproheptadine (Periactin 4 mg.)  
Diphenhydramine (Benadryl 25 & 50 mg.)  
Trimeprazine (Temaril 2.5 mg.)

### **4. Expectorants**

Guaifenesin (Cough Calmers)

### **5. Respiratory Combinations - Antihistamine and/or Decongestants**

Actifed Tabs  
Cold Tablets  
Dimetapp Extentabs

Drixoral Tabs  
Naldecon Tabs  
Ornade Spansules  
Quibron Caps  
Seldane Caps  
Sudafed 30 & 60 mg.  
Tuss - Ornade

**E. Gastrointestinal Agents**

**1. Antacids**

**a. Aluminum Hydroxide**

Alucaps  
Amphojel Chewable Tabs

**b. Combinations**

Maalox

**2. Anti-Cholinergic Agents**

Dicyclomine (Bentyl 20 mg.)  
Propantheline (Probanthine 15 mg.)

**Combination Anti-Cholinergic Agents**

Combid Spansules  
Donnatal  
Librax

**3. Histamine (H<sub>2</sub>) Antagonist**

Cimtidine (Tagamet 300 mg.)  
Ranitidine (Zantac 150 mg.)

**4. Anti-Flatulants**

Simethicone (Mylicon 40 & 80 mg.)

**5. Stimulants**

Reglan

**6. Duodenal Ulcer Short Term Treatment**

Sucralfate (Carafate 1 gm.)

**7. Urinary Tract Products**

a. Antispasmodics

Flavoxate (Urispas 100 mg.)  
Oxybutynin (Ditropan 5 mg.)

b. Cholinergic Stimulants

Bethanechol (Urecholine 10 & 25 mg.)

c. Analgesics

Phenazopyridine HCL (Pyridium 100 mg. and 200 mg.)

8. Laxatives

a. Stimulants

Bisacodyl (Dulcolax 5 mg.)

b. Bulk

Psyllium Hydrophilic Mucilloid Pwd.  
Paks (Metamucil & Modane Bulk Lax)

c. Emollients

Castor Oil

d. Fecal Softeners

Dioctyl Na Sulfosuccinate 100 mg.

e. Combinations

Peri-colace

f. Liquids

Milk of Magnesia

g. Chewable Tablets

Mitrolan

9. Anti-Diarrheal Agents

Donnagel

Lomotil

Mitrolan

Kaopectolin (Kaopectate)

10. Emetics

pecac Syrup

F. Hormones

1. Glucocorticoids

Methylprednisolone (Medrol 4 mg.)  
Methylprednisolone (Medrol Dose Pak)  
Prednisone 1, 2.5, 5, 10, 20, 50 mg. & 5 mg. Dose Pak  
(Deltasone Dose Pak 21)  
Triamcinolone (Aristocort 4 mg.)

2. Thyroid Agents

Sodium Levothyroxine (Synthroid 0.1, 0.15, &  
0.3 mg.)

3. Oral Hypoglycemics

Chlorpropamide (Diabinese 100 & 250 mg.)  
Tolbutamide (Orinase 500 mg.)

G. Nutritional Products

1. Vitamins

Folic Acid 1 mg.  
Multiple Vitamin (Vitamin Tabs)  
Nicobid - 125  
Nicobid - 250  
Oscal 500 Tabs  
Therapeutic Vitamins with Minerals  
(Uni-Mult-M)  
Vitamin A 25,000 I.U.  
Vitamin A 50,000 I.U.  
Vitamin B 1 100 mg.  
Vitamin B 6 50 mg.  
Vitamin B 12 100 mcg. Inj.  
Vitamin B Complex with Vitamin C 500 mg.  
(Berocca)  
Vitamin C 500 mg.  
Vitamin E 400 I.U.  
Vitamin K 5 mg. (Mephyton)

2. Minerals and Electrolytes

a. Potassium Replacements

Potassium Chloride 500 mg. (Kaon-Ci

6.7 mEq.)

b. Iron

Ferrous Gluconate 5 gr.  
Ferrous Sulfate (Feosol 5 gr.)

c. Thermotabs

H. Blood Modifiers

1. Iron Products

Feosol 5 gr.  
Ferrous Gluconate 5 gr.

2. Vitamins

Folic Acid 1 mg.  
Vitamin B 12 1000 mcg. Inj.  
Vitamin K 5 mg./ml.

3. Anti-Coagulants

Coumadin (2, 2.5, 5, 7.5 & 10 mg.)

I. Miscellaneous Products

1. Placebos

Placebo #4 (Tyliceb #4 Yellow Caps)

2. Immunosuppressive Drugs

Imuran 50 mg. Tabs

3. Cholinergic Muscle Stimulants

Mestinon 60 mg. Tabs  
Mestinon Timespan 180 mg. Tabs

4. Antimetabolites and Antipsoriatic Drugs

Methotrexate 2.5 mg. Tabs

V. Limited Use Drugs

Drugs in this category are to be used only after other regular formulary drugs have been tried and found to be non-acceptable.

Accutane 20 mg. and 40 mg. Caps  
Alu-Caps  
Carafate 1 gm. Tabs  
Cordarone (Amiodarone 200 mg. Tabs)  
Corgard 40 mg. Tabs  
Ceclor 250 mg. Caps  
Chloromycetin 250 mg. Caps  
Deltasone Dose Pak 5 mg.  
Diamox Sequels 500 mg.  
Ditropan 5 mg. Tabs  
Dynapen 250 mg. Caps  
Entex-LA Tabs  
Feldene 10 & 20 mg. Caps  
Imuran 50 mg. Tabs  
Librax  
Loniten 2.5 mg. Tabs  
Loniten 10 mg. Tabs  
Lopid 300 mg. Caps  
Matulane 50 mg. Caps  
Mephyton 5 mg. Tabs  
Mestonin 60 mg. Tabs  
Mestonin Timespan 180 mg. Tabs  
Methotrexate 2.5 mg. Tabs  
Mycelex 10 mg. Troches  
Neomycin SO<sub>4</sub> 0.5 Gm. Tabs  
Neptazane 50 mg. Tabs  
Nizoral 200 mg. Tabs  
Norgesic Forte Tabs  
Norpace - CR 150 mg. Caps  
Os-cal 500 mg. Tabs  
Plaquenil 200 mg. Tabs  
Procan SR 750 mg. Tabs  
Propythiouracil 50 mg. Tabs  
Quinamm 260 mg. Tabs  
Quinidine Gluconate 324 mg. Tabs  
Quinidine Sulfate 200 mg. Tabs  
Reglan Tabs  
Sinemet 25/100 Tabs  
Sinemet 25/250 Tabs  
Tapazole 5 mg. and 10 mg. Tabs  
Tegopen 250 & 500 mg. Caps  
Tolectin DS Caps  
Tonocard 500 mg. Tabs  
Trecator - SC 250 mg. Tabs  
Urispas 100 mg. Tabs  
Zantac 150 mg. Tabs  
Zovirax 200 mg. Tabs

#### VI. Non-Formulary Drugs

Drugs in this category are in the Pharmacy as a result

of a patient having a specific condition which could not be properly treated with regular formulary drugs. They remain in the Pharmacy as a result of the inmate being transferred from the Institution or a change in the inmate's treatment plan. They will remain available only until their expiration dates have been reached at which time they will be removed from stock and disposed of accordingly.

Atabrine 100 mg. Tabs

Azogantrisin Tabs

Cascara Cpd. Tabs

Colehicine 0.6 mg. Tabs

Questran Pwd. Paks

VII. Special Forms (Available from Pharmacy)

- A. Formulary Addition Request Form (see attached)
- B. Request for Non-Formulary Drugs (see attached)
- C. Request for Deletion of Formulary Drugs (see attached)

FORMULARY ADDITION REQUEST FORM

1. Nonproprietary (generic) name \_\_\_\_\_

2. Brand (trade) name \_\_\_\_\_

3. Manufacturer(s) \_\_\_\_\_

4. Dosage(s) and strength(s) requested \_\_\_\_\_

5. Pharmacologic property(s). This item will be completed by the Director of Pharmacy Services, if desired.

A. Pharmacologically related to the following available compounds or groups  
compounds \_\_\_\_\_

B. Site of action \_\_\_\_\_

C. Mode of action \_\_\_\_\_

D. Where absorbed \_\_\_\_\_

E. Onset of action \_\_\_\_\_

F. Duration of action \_\_\_\_\_

G. Distribution to body tissues \_\_\_\_\_

H. Form metabolized: Liver \_\_\_\_\_ Kidney \_\_\_\_\_ Other \_\_\_\_\_  
\_\_\_\_\_

1) Where treated \_\_\_\_\_ At what  
rate \_\_\_\_\_

2) In what chemical form or state is it excreted? List the metabolites \_\_\_\_\_  
\_\_\_\_\_

II. Adverse drug reactions and drug interactions \_\_\_\_\_  
\_\_\_\_\_

6. Usual dose and dosage range \_\_\_\_\_

7. Special cautions or remarks \_\_\_\_\_

8. Cost \_\_\_\_\_

9. Estimated number of patients receiving drug \_\_\_\_\_

10. Clinical indications (include Therapeutic and/or other advantages) \_\_\_\_\_  
\_\_\_\_\_  
\_\_\_\_\_

11. Will this drug replace an existing formulary drug? If so, which drug(s) \_\_\_\_\_  
\_\_\_\_\_  
\_\_\_\_\_

12. Valid published literature, reference which substantiates plans made in 9  
and 11 above. If documentation is scientifically valid but unpublished,  
copies of these data should be attached \_\_\_\_\_

13. If the requested drug is superior to the existing drug on formulary, said  
reasons with perfect references \_\_\_\_\_  
\_\_\_\_\_  
\_\_\_\_\_

REQUEST FOR NONFORMULARY DRUG

Patient's name \_\_\_\_\_

President number \_\_\_\_\_

Nonformulary drug \_\_\_\_\_

Total quantities prescribed \_\_\_\_\_

Reason for ordering nonformulary drug \_\_\_\_\_

Nonformulary drugs will not be stocked in the dispensary, but may be obtained for patients upon completion of this request. As the demand and procurement of these medications is increased, cost over equivalent formulary drugs must be anticipated.

Practitioner's signature \_\_\_\_\_

Date \_\_\_\_\_

REQUEST FOR DELETION OF FORMULARY DRUG

Name of drug \_\_\_\_\_

Reason for discontinuation of drug from formulary \_\_\_\_\_

Physician's signature \_\_\_\_\_

Date \_\_\_\_\_

## XVI. GUIDELINES FOR USE OF PSYCHOTROPIC DRUGS IN M.H.C.

### A. Definition.

A psychotropic drug is one which exercises direct effect upon the central nervous system and which is capable of influencing and modifying behavior.

Drugs included in these guidelines:

1. Antipsychotics.
2. Antidepressants.
3. Antianxiety agents.
4. Lithium carbonate.
5. Sedatives and hypnotics.
6. Psychomotor stimulants.

### B. Standards.

1. Whenever possible a comprehensive drug history should be obtained before initiating treatment. This history should include consideration of cardiac, liver, renal, central nervous system and other disease. Communication is essential between the physician treating the behavior disorder and other physicians who may be treating other disease entities in the same patient if serious drug interactions are to be avoided.
2. Target symptoms and behavior problems to be treated should be recorded in the clinical record. These signs and symptoms constitute a baseline against which the patient's clinic condition is evaluated and also permits evaluation of the outcome of treatment interventions.
3. Effects of medication on the target symptoms and patient behavior should be recorded, at each visit, in the patient's progress note.
4. Adequate initial doses should be used to obtain desired results. Adequacy of initial dosage should be cautiously and individually determined and monitored by more frequent clinic visits to quickly obviate inappropriate high or low doses. An exception of this guideline should be the occasional drug which can be started on a low dosage and gradually built up to an adequate amount, especially in the elderly or debilitated patients and those who have exhibited reaction to other psychotropic agents.
5. Dosage should be gradually reduced to the minimum maintenance dose after the desired clinical result is obtained and the patient's condition has stabilized.
6. A psychotropic drug should be administered for a sufficient period of time to determine its clinical effectiveness in each individual case. In general, a period of three to six weeks may be required before significant improvement in psychotic symptoms is observed. In acute cases, the patient's management problems may be so severe that a change in drug in shorter periods (less than three to six weeks) may be necessary. A brief period as an inpatient may be necessary.

7. With the use of antipsychotic and antidepressant agents a single daily dose may be used once the individualized dose for the patient has been established. With single evening doses of side effects are frequently reduced and sedative properties aid in sleep. Those medicines that possess some properties of psychostimulation should be used in morning and midday doses as to not interfere with sleep patterns. It is recognized that small doses of long acting drugs tend to cause less fluctuation in plasma levels and may be of clinical value.
8. Drug holidays may be established as part of the drug dosage scheduled for an occasional patient. There is some evidence to show that drug holidays may increase the risk of tardive dyskinesia so this concept should be used in very selective cases and the rationales for such specifically addressed in the progress notes at each clinic visit.
9. In general, the continuing use of antianxiety agents is not justified. Prolonged use may increase drug dependence and/or therapeutic paradox. The maximum for use of antianxiety agents might well be that only anxiety which markedly interferes with human performance should be drug treated and then only with drugs that are not tolerance or dependence forming.
10. Specific concerns:
  - (a) If dosage levels significantly in excess of the maximum listed in the AMA Drug Evaluation, the Physicians Desk Reference or an ASHP Formulary Service are used, the medical rationale should be documented in the patient's clinical record in accordance with the written review procedures established by the hospital staff.
  - (b) Thioridazine should not be given in amount exceeding 800 mg daily because of the danger of retinopathy.
  - (d) The Mental Hygiene Clinic at the Sioux Falls VAMC is not listed as a Methadone Treatment Center. Therefore outpatient treatment of patients using opiates and opiate derivatives will not be condoned. Patients with this problem should be referred to an appropriate methadone clinic.
11. Generally only one antipsychotic drug should be prescribed at one time. Drug consultations may be indicated when combined antipsychotics are used. Generally this is also true of the antidepressants. There are important exceptions to the suggestion of prescribing only one drug at a time, some of which are:
  - (a) The combination of an antidepressant with an antipsychotic
  - (b) The prophylactic and routine use of antiparkinson agents with an antipsychotic should be discouraged because of

side effects (anticholinergic psychosis and possibly increasing the risk of tardive dyskinesia). The use of antiparkinsonian drugs is usually indicated only when extraparamydal side effects appear. Often the anticholinergic can be reduced and in some cases discontinued once optimum level of function and appropriate titration of the psychotropic medication has occurred. This should be considered in every case.

- (c) Patients with a major affective disorder and patients with a psychotic disorder and a secondary depression may benefit from a combination of Lithium Carbonate and antipsychotic and anti-depressant. This combination is fraught with the likelihood of complications and should be monitored closely by frequent visits in the clinic and appropriate blood levels of the agents being administered.

*From now on*  
Form 12. The use of psychotropic drugs on a "prn" basis is discouraged. The need for such use often indicates that the patient has not yet been stabilized on a clinically effective dosage. Exceptions might be the "prn" usage of an antipsychotic for the treatment of flashbacks.

13. Because of the narrow therapeutic index of Lithium Carbonate careful assessment of the patient and the rationale for its use should be well documented. Blood levels and dosage should be charted. Lithium Carbonate should be used only after a complete history, physical examination and laboratory assessment of the patient has been completed. Essential components of the work-up needed before Lithium use include:

- (a) History of previous use of Lithium with particular attention of evidences of Lithium sensitivity.
- (b) The medical history must probe for evidence of cardiac, renal, or thyroid disease.
- (c) Appropriate laboratory tests should confirm adequate kidney functioning and include a serum creatinine and BUN.
- (d) Adequate cardiac evaluation including an EKG.
- (e) Appropriate thyroid assessment with (1) a physical examination and (2) T<sub>3</sub>, T<sub>4</sub>, and TSH.
- (f) Serum Na, K, Cl levels should be done prior to initiating therapy.

Maintenance procedures required with the use of Lithium:

- (a) Guidelines for laboratory work: (1) serum Lithium levels should be determined at least two times weekly until the patient is stabilized, then weekly for a month, then monthly for a year, and after one year these levels should be determined at three to six month intervals as long as the patient is on medication.
- (b) Thyroid, cardiac and renal function should be checked and documented in the patient's record at six to nine month intervals.
- (c) Serum Lithium levels should not exceed 1.5 mEq/L or fall below 0.4 mEq/L during maintenance therapy.

- (b) Adjunctive therapeutic requirements: (1) Daily fluid intake of 2,500 - 3,000 cc, (2) Dietary sodium chloride adjusted as indicated by laboratory findings.
14. Laboratory surveillance when prescribing psychotropic drugs should consist of:
- CBC, urinalysis and a 12-panel at six to nine month intervals.
  - In the case of Lithium therapy, thyroid, cardiac and renal studies should be done in addition to (a) at six to nine month intervals.
  - When appropriate and when available, serum and cellular levels of the medications used should be considered.
15. Physicians in the MHC who prescribe Antabuse will review with the patient the "Consent for the Administration of Antabuse" and have the patient sign this form, which will be filed in the medical record. (See copy of form attached to this section of the manual)
16. Administration of Long-Acting Neuroleptics.
- The Chief of Psychiatry Service is responsible for establishing and coordinating a long-acting neuroleptic (LAN) clinic with Medical Administration Service.
  - The physician following the patient is responsible for writing an order to schedule the patient for the LAN. He/she must state the drug, dosage and frequency of administration.
  - The Psychiatric Physician Assistance is responsible for the clinic. He/she will administer the medication in his/her office on ward 2 North and make appropriate documentation in the Mental Health Clinic component of the patient's medical record. He will inform the patient's physician of any missed appointments and observe behavior of the patients. He will coordinate with the head nurse of ward 2 North, to obtain clinic coverage when on leave.
  - Medical Administration Service will provide a list of patients scheduled for the clinic and their medical records.
  - The head nurse or charge nurse will order the long-acting neuroleptics from Pharmacy Service on a work order form. Multiple dose vials of the medication will be maintained for outpatient use. Medication will be secured with other ward medications.
  - The Physicians Assistant, or any other person who administers the medications to MHC patients, will complete a Mental Hygiene Clinic "Daily Record" form on each patient seen in the LAN clinic. He will enter on it the name of the patient seen, social security #, date, length of time seen, and the date the patient is to be re-scheduled for the LAN clinic. These completed "Daily Records" will be sent to the MHC secretary on the same day the Clinic is finished so she can process the completed forms, enter "no shows" on the computer, and re-schedule appointments per instructions.

## XVI. GUIDELINES FOR USE OF PSYCHOTROPIC DRUGS IN M.H.C.

### A. Definition.

A psychotropic drug is one which exercises direct effect upon the central nervous system and which is capable of influencing and modifying behavior.

Drugs included in these guidelines:

1. Antipsychotics.
2. Antidepressants.
3. Antianxiety agents.
4. Lithium carbonate.
5. Sedatives and hypnotics.
6. Psychomotor stimulants.

### B. Standards.

1. Whenever possible a comprehensive drug history should be obtained before initiating treatment. This history should include consideration of cardiac, liver, renal, central nervous system and other disease. Communication is essential between the physician treating the behavior disorder and other physicians who may be treating other disease entities in the same patient if serious drug interactions are to be avoided.
2. Target symptoms and behavior problems to be treated should be recorded in the clinical record. These signs and symptoms constitute a baseline against which the patient's clinic condition is evaluated and also permits evaluation of the outcome of treatment interventions.
3. Effects of medication on the target symptoms and patient behavior should be recorded, at each visit, in the patient's progress notes.
4. Adequate initial doses should be used to obtain desired results. Adequacy of initial dosage should be cautiously and individually determined and monitored by more frequent clinic visits to quickly obviate inappropriate high or low doses. An exception of this guideline should be the occasional drug which can be started on a low dosage and gradually built up to an adequate amount, especially in the elderly or debilitated patients and those who have exhibited reaction to other psychotropic agents.
5. Dosage should be gradually reduced to the minimum maintenance dose after the desired clinical result is obtained and the patient's condition has stabilized.
6. A psychotropic drug should be administered for a sufficient period of time to determine its clinical effectiveness in each individual case. In general, a period of three to six weeks may be required before significant improvement in psychotic symptoms is observed. In acute cases, the patient's management problems may be so severe that a change in drug in shorter periods (less than three to six weeks) may be necessary. A brief period as an inpatient may be necessary.

7. With the use of antipsychotic and antidepressant agents a single daily dose may be used once the individualized dose for the patient has been established. With single evening doses complaints of side effects are frequently reduced and sedative properties may aid in sleep. Those medicines that possess some properties of psychostimulation should be used in morning and midday doses so as to not interfere with sleep patterns. It is recognized that small doses of long acting drugs tend to cause less fluctuation in plasma levels and may be of clinical value.
8. Drug holidays may be established as part of the drug dosage scheduled for an occasional patient. There is some evidence to show that drug holidays may increase the risk of tardive dyskinesia so this concept should be used in very selective cases and the rationales for such specifically addressed in the progress notes at each clinic visit.
9. In general, the continuing use of antianxiety agents is not justified. Prolonged use may increase drug dependence and/or therapeutic paradox. The maximum for use of antianxiety agents might well be that only anxiety which markedly interferes with human performance should be drug treated and then only with drugs that are not tolerance or dependence forming.

10. Specific concerns:

- (a) If dosage levels significantly in excess of the maximum listed in the AMA Drug Evaluation, the Physicians Desk Reference or an ASHP Formulary Service are used, the medical rationale should be documented in the patient's clinical record in accordance with the written review procedures established by the hospital staff.

- (b) Thioridazine should not be given in amount exceeding 800 mg daily because of the danger of retinopathy.

- (d) The Mental Hygiene Clinic at the Sioux Falls VAMC is not listed as a Methadone Treatment Center. Therefore outpatient treatment of patients using opiates and opiate derivatives will not be condoned. Patients with this problem should be referred to an appropriate methadone clinic.

11. Generally only one antipsychotic drug should be prescribed at one time. Drug consultations may be indicated when combined antipsychotics are used. Generally this is also true of the antidepressants. There are important exceptions to the suggestion of prescribing only one drug at a time, some of which are:

- (a) The combination of an antidepressant with an antipsychotic.
- (b) The prophylactic and routine use of antiparkinson agents with an antipsychotic should be discouraged because of

- side effects (anticholinergic psychosis and possibly increasing the risk of tardive dyskinesia). The use of antiparkinsonian drugs is usually indicated only when extraparamydal side effects appear. Often the anticholinergic can be reduced and in some cases discontinued once optimum level of functioning and appropriate titration of the psychotropic medication has occurred. This should be considered in every case.

(c) Patients with a major affective disorder and patients with a psychotic disorder and a secondary depression may benefit from a combination of Lithium Carbonate and antipsychotic and anti-depressant. This combination is fraught with the likelihood of complications and should be monitored closely by frequent visits in the clinic and appropriate blood levels of the agents being administered.

12. The use of psychotropic drugs on a "prn" basis is discouraged. The need for such use often indicates that the patient has not yet been stabilized on a clinically effective dosage. Exceptions might be the "prn" usage of an antipsychotic for the treatment of flashbacks.

13. Because of the narrow therapeutic index of Lithium Carbonate careful assessment of the patient and the rationale for its use should be well documented. Blood levels and dosage should be charted. Lithium Carbonate should be used only after a complete history, physical examination and laboratory assessment of the patient has been completed. Essential components of the work-up needed before Lithium use include:

- (a) History of previous use of Lithium with particular attention of evidences of Lithium sensitivity.
- (b) The medical history must probe for evidence of cardiac, renal, or thyroid disease.
- (c) Appropriate laboratory tests should confirm adequate kidney functioning and include a serum creatinine and BUN.
- (d) Adequate cardiac evaluation including an EKG.
- (e) Appropriate thyroid assessment with (1) a physical examination and (2) T<sub>3</sub>, T<sub>4</sub>, and TSH.
- (f) Serum Na, K, Cl levels should be done prior to initiating therapy.

Maintenance procedures required with the use of Lithium:

- (a) Guidelines for laboratory work: (1) serum Lithium levels should be determined at least two times weekly until the patient is stabilized, then weekly for a month, then monthly for a year, and after one year these levels should be determined at three to six month intervals as long as the patient is on medication.
- (b) Thyroid, cardiac and renal function should be checked and documented in the patient's record at six to nine month intervals.
- (c) Serum Lithium levels should not exceed 1.5 mEq/L or fall below 0.4 mEq/L during maintenance therapy.

- (d) Adjunctive therapeutic requirements: (1) Daily fluid intake of 2,500 - 3,000 cc, (2) Dietary sodium chloride adjusted as indicated by laboratory findings.

14. Laboratory surveillance when prescribing psychotropic drugs should consist of:

- (a) CBC, urinalysis and a 12-panel at six to nine month intervals.
- (b) In the case of Lithium therapy, thyroid, cardiac and renal studies should be done in addition to (a) at six to nine month intervals.
- (c) When appropriate and when available, serum and cellular levels of the medications used should be considered.

15. Physicians in the MHC who prescribe Antabuse will review with the patient the "Consent for the Administration of Antabuse" and have the patient sign this form, which will be filed in the medical record. (See copy of form attached to this section of the manual)

16. Administration of Long-Acting Neuroleptics.

- (a) The Chief of Psychiatry Service is responsible for establishing and coordinating a long-acting neuroleptic (LAN) clinic with Medical Administration Service.
- (b) The physician following the patient is responsible for writing an order to schedule the patient for the LAN. He/she must state the drug, dosage and frequency of administration.
- (c) The Psychiatric Physician Assistance is responsible for the clinic. He/she will administer the medication in his/her office on ward 2 North and make appropriate documentation in the Mental Health Clinic component of the patient's medical record. He will inform the patient's physician of any missed appointments and observations/behavior of the patients. He will coordinate with the head nurse, 2 North, to obtain clinic coverage when on leave.
- (d) Medical Administration Service will provide a list of patients scheduled for the clinic and their medical records.
- (e) The head nurse or charge nurse will order the long-acting neuroleptics from Pharmacy Service on a work order form. Multiple dose vials of the medication will be maintained for outpatient use. Medication will be secured with other ward medications.
- (f) The Physicians Assistant, or any other person who administers the medications to MHC patients, will completed a Mental Hygiene Clinic "Daily Record" form on each patient seen in the LAN clinic. He will enter on it the name of the patient seen, social security #, date, length of time seen, and the date the patient is to be re-scheduled for the LAN clinic. These completed "Daily Records" will be sent to the MHC secretary on the same day the Clinic is finished so she can process the completed forms, enter "no shows" on the computer, and re-schedule appointments per instructions.

CERTIFICATE OF SERVICE

I, the undersigned, hereby certify that true and correct copies of the Medical Panel Report in Cody v. Hillard, et al., Civ. 80-4039 were served by enclosing said copies in envelopes, first class, postage prepaid and affixed thereto, and depositing said envelopes in the United States mail at Pierre, South Dakota, on this 19th day of April, 1988, addressed to the following:

Mr. Douglas Cummings, Jr.  
Attorney at Law  
623 West 11th Street  
Sioux Falls, SD 57104

Mr. William D. Froke  
East River Legal Services  
335 North Main Ave., #300  
Sioux Falls, SD 57102

Mr. Billy Jones  
Dakota Plains Legal Services  
P. O. Box 727  
Mission, SD 57555

Ms. Elizabeth Alexander  
ACLU--National Prison Project  
1616 P Street NW  
Washington, D. C. 20036

  
\_\_\_\_\_  
Mark Smith  
Assistant Attorney General

Filed  
October 31, 1988  
William F. Clayton  
Clerk  
VJR

UNITED STATES DISTRICT COURT  
DISTRICT OF SOUTH DAKOTA  
SOUTHERN DIVISION

WILLIAM R. CODY, et al., )  
Plaintiffs, )  
v. )  
CAROLE HILLARD, et al., )  
Defendants. )  
CIV. 80-4039

## ORDER

The Court has carefully reviewed the reports submitted pursuant to the remedial order entered on November 4, 1987, and has determined that the reports are appropriate for incorporation into the further remedial order of the Court. The Court accordingly accepts the defendants' plan for legal access compliance dated January 6, 1988; the panel report on physical plant compliance dated January 13, 1988; and the panel report on medical compliance dated April 19, 1988.

IT IS THEREFORE ORDERED that the defendants' plan for legal access compliance dated January 6, 1988; the panel report on physical plant compliance dated January 13, 1988; and the panel report on medical compliance dated April 19, 1988, are accepted by the Court, and the same are issued by the Court as further remedial orders incorporated into the Court's previous order of November 4, 1987.

ATTEST: WILLIAM F. CLAYTON, Clerk BY THE COURT

BY: VICKY J. REINHARD  
Deputy

DONALD J. PORTER  
HONORABLE DONALD J. PORTER  
Chief U.S. District Judge

Dated: June 27, 1988